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Ultraviolet and visible radiation transmittance UNI 11717-1: 2018 Appendix D

Object
Determination of the free film trasmittance in the range 280 nm to 700 nm.

Sampling
Made by the Customer.

Appication
Made by Catas by the use of the film applicator Erichsen Multicator mod. 411.
Wet film thickness applied: 150+150 um (intermediate + top coat).

Procedure

The coating was applied on a PET surface. After drying the film obtained is peeled off and
conditioned in a climatic chamber at 20°C and 65% r.h. for at least 72 hours. The trasmittance
spectrum in the range 280 to 700 nm was recorded using a UV-VIS integration sphere
spectrophotometer. The film trasmittance is obtained by integration of the area under the curve at
the interested wave-lenght ranges.

The film thickness was measured by the use of a micrometer.

Test results

Thickness: 0,16 mm
From 280 to 340 nm from 280 to 440 nm from 280 to 700 nm
Transmittance: 0,10 % 29.2 % 68,6 %

This document replaces the previous one with revision number 0 and with date of issue 11/03/20. Applied changes: reporting of data (changes are underlined) due to a
CATAS error.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

Managing Director
r. Andrea Giavon

The sample name and, when relévpant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test ankLno others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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